E5x-05 Elliptical

Model:

E5x-05-1US

YEAR 2004

DRAWING # EP23B - A04C

SERIAL #

_ REV. 0.1

DATE: 9/20/2004




Bubble#
AB2
AC1
AC2

AC3
AE1
AE2
AE3
AE5
AG2
All
AN2
AR6
AR7
AT1
B35
B36
B43
B44
B45
B47
B48
B49
B50
Cco6
co7
C12
Cc17
C18
C22
Cc23
C25
C26

OEM Number

015606-AB
015417-AB
023632-ZM

014550-AB
023634-ZR
023634-7ZL
015459-AB
015566-A
023632-ZL
015524-AA
023641-Z
014484-B
014485-A
023638-Z
003836-C
000028-D
004636-AC
004564-00
004385-AB
008214-C
005330-00
000928-A
004602-A
008934-K
015637-AC
015590-AA
008047-A
005367-00
004631-00
004533-AB
004479-00
004527-AC

Description

Painting;Cover Fix Plate;BL;;F;;EP23
Console Mast Set

Handlebar Set;Front

Semi-Assy; TV Supt Rack Set;1US(SHA;EP23B EP23B-1US(SHARP NEW 13

Pedal Arm Set;Right

Pedal Arm Set;Left

Pedal Set, Right;EP23 MX-E5(SILVER GRAY COLOR)
Crank Pin Housing Set;EP23

Handlebar Set;Left

Crank Set

Pulse Sensor Set

Semi-Assy;Center Axle Sleeve Set;A;EP23 MX-E5(EP23-AR6A)
Semi-Assy;Center Axle Sleeve Set;B;EP23 MX-E5(EP23-AR7A)
Tension Wheel Set

Roller Axle;F;SS41;EP23

Transport Wheel;Nylon;100;BL;;EP23
Screw;Umbrella Cross Tapped;4x15L

Screw;Hex Socket;Round;M8x1.25Px15L;
Screw;Umbrella Cross;M5x0.8Px12L

Fix Plate;LCB;;SPC;2.0t;;;EP23

Tinnamen Nut

Grip;Handlebar;;PP;;BL;;EP22
Screw;Hex;M10X1.5PX55L

Axle;Arm Rest;SCM21/SCM415;EP23-C06K-02;
Console Mast Sleeve;SL/GY;;;;EP

Fix Plate;Arm Rest

Ring;Console Mast;;SS41;5.0t;;;;EP23
C-Clip;External;S-30
Screw;Phillip;BH;Tapped;4x25L

Screw;Hex Socket;Round;M8x1.25Px65L
Screw;Round;Hex Socket;M8X1.25PX15L
Screw;Round;Hex Socket;M8x1.25Px35L



C32
C33
C50
E17
E18
E19
E22
E23
E26
E27
E28
E29
E31
E32
E33
E34
E35
E36
E37
E38
E39
E40
E41
E42
E43
E45
E46
E47
E49
E50
E51
FO2
FO3
G07

004704-A
005165-00
001194-C
000911-B
009064-A
005216-B
004488-AC
103297
008991-B
009471-A
001447-C
001448-C
005116-00
005366-00
084905
004695-AB
004072-A2
004366-AB
004516-00
004943-00
005133-B
004583-A
005228-00
001502-D
103296
004905-00
000694-A
005138-A
005258-D
004884-00
005161-00
004372-00
001395-B
0000087749

Screw;Flat Hex Socket;M8x1.25Px15L;BED;
Washer;Arc;8.2x18x1.5T

Washer;Console Mast;Rubber(Hardness305
Cap;Tube;;ABS;;;;EPO7

Bushing;A;CU;EP23B SS41
Washer;Teflon;10.2x38.0x1.0T

Screw;Hex Socket;Round;M8x1.25Px55L
Bushing;Copper

Axle;Crank Pin;;SCM21;25x34L;Carbon;;;E SS41
Bushing;;;CU;38;;;EP23 POWDER METALLURGY
Pedal Pad;Right;Rubber;BL;EP23

Pedal Pad;Left;Rubber;FL;EP23
Washer;Flat;25.5X38.0X2.0T;Black Zinc
C-Clip;External;S-25
Washer;Flat;10.2X22X2.0T

Screw;Hex Socket;Flat;M8x1.25Px12L

Ball Bearing;Flywheel;60022Z
Screw;Phillip;BH;M5x0.8Px8L;

Screw;Round Hex Socket;M10x1.5Px60L;Cr P
Nut;Nylon;M10x1.5P;Cr Plate;
Washer;Flat;15.2X20.0X3.0T;Zn Plate;
Screw;Plain Hex Socket;M5x0.8Px12L
Washer;Wavy;25.5x34.0x2.0T;Nylon
Brush;PP;EP23

Bushing

Nut;Hex;M14x1.5Px7H

Foam Tape
Washer;Flat;10.2x25x1.5T;Chromed
Washer;Wheel;;WZN;

Nut;Hex;M8X1.25P
Washer;Flat;10.2x38.0x1.0T;Stainless
Screw;Phillip;BH;M5x0.8Px12L;Gap

Rubber Pad;Guide Rail;Rubber;EP23
Rotational Housing Assembly;MX-E5XC-F;US;E


https://www.gympart.com/itemdesc.aspx?ic=MXP1025&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

GO7
G08
G10
G11
G14
G18
G19
HO5
HO5

HO8
H11
H12
JO5
J06
Jo7
Jo8
Kit
NO4
N10
N21
N22
N23
N26
N27
N51
N53
N54
N63
not shown
Not Shown
not shown
not shown
not shown

023631-Z
015609-AC
004079-A3
005355-00
005169-AC

000661-B

009589-A

009051-G

009051-G

004134-00
004911-00
015589-AG
004420-00
004967-AB
005487-D
005245-A
010687-00
013561-BE
0000083902
023641-Z
007806-D
001127-C
004339-00
004880-00
003196-C
003198-A
003203-B
0000083655
004802-00
0000091636
022311-A
014517-L
006918-D

Swivel Base Set

Swivel Base Sleeve Cap;SL/GY

Ball Bearing;6006ZZ;30X55X13T;;TPI;;;
C-Clip;Internal;R-55
Washer;Arc;8.4x20.0x1.5T;Black Zinc

Foam Grip;Arm Rest;31x3tx483L;BL;JHT

End Cap;Handlebar;Steel

Swivel Axle;Link Arm;;SCM21;30x35.5L;An SCM21
Swivel Axle;Link Arm;;SCM21;30x35.5L;An SCM21
Bearing;Lower Link Arm End;PHS 16(M16x2) PHS 16(M16X2) - D/C, NO REPL
Part will show as orderable until stock is depleted
Nut;Hex;M16x2.0Px7.0L;Zn PI

Connecting Plate;
Screw;FH;M5X0.8PX15L;;PH;;BAN;;
Nut;Hex;Flange;M16x1.5P;Carburizing
Spring;Compress

Washer;Lock;16.2x31.5x1.5T

EP23 ROUND DISK DISASSEMBLY MACHINE
Upper Control Board

Bottle Holder;Console Back

Pulse Sensor Set

Contact Plate;Pulse Sensor

End Cap;Pulse Grips;Outer
Screw;Round;Crisscross;M3X0.5PX35L

Nut;Zero Switch Cable;M3x0.5Px3H

Membrane Switch;Right;MATRIX U5/R5/E5;ES
Membrane Switch;Left; MATRIX U5/R5/E5;ES
Membrane Switch;Down;MATRIX U5/R5/E5;MKS/ES
Heart Rate Board Receiver;Inbuilt;All in one;SALUTRON 850
Screw;Hex Socket;BH;CrMo;M5x0.8Px10L
Stainless Steel Guide Rail Covers
Pin;Spring;M3X10L

Hardware Pack

Manual;Assembly;ENG;EP23B; SL4.0B


https://www.gympart.com/itemdesc.aspx?ic=MXT1009&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MXT1085&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MXT1029&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MXE1500&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

P02
P03

P04
PO5
P06
P07
P11
P13
P14
P16
P18
P19
P20
Qo1
Qo2
Qo3
Qo4
Qo5
Qo6
Qo7
Qo8
Q11
Q14
Q15
Q20
Q21
Q22
Q23
Q24
Q25
Q50
Q51
Q52

002016-D
002640-D

002711-G
002641-H
003553-D
002317-D
001679-00
000868-A
003569-A
003383-A
002668-E
002643-D
001937-A
023637-ZR
023637-ZL
000193-E
000194-D
000195-D
0000084024
0000084025
000198-F
0000084026
001169-AA
000279-B
007964-00
005845-B
005844-B
001569-D
015619-AC
0000081319
004616-00
055204-A
005330-00

Console Cable;1550 (XAP-07V-1+H6657P-2+H6657R1-8)
E-Port Power Connecting Wire, 1550(XAP-02V-1+H6657P-2)

TV Signal Wire;E-PORT;1550(RG-6)X2 With 1550(RG-6)X2 W/ADAPTERX
Connect Wire;Electron Control Set;200(3.96-5P)
Power Electric Resistance;Contain Wire;4 400W10,650(3.96-4P WH
Pulse Grip Wire 700 (H6657R1-2+110 F Socket)
Tie Strap;Adhesive;Nylon;66;HC-101;W

End Protect Cap;EP-1113;Black

Middle Connect Transform;F Type;F-A005(-N
Ferrite Choke;FHO900B-2;Lian Ci;TM38
Earphone Extended Line;185(3.5 Three-D E
Power Exchange Wire;900(XAP-02V-1+H6657R1-
E-PORT Circuit Board Set;Contain PCB Board
Cover Set;Right

Cover Set;Left

Cap;TV Rack;;PVC;;;;EP23

Boot;Console Mast;Right

Boot;Console Mast;Left

Painting;Console Mast Cap;CN/GY+PU;R;;
Painting;Console Mast Cap;CN/GY+PU;L;;
Boot;Console Mast;Down

Painting;End Cap;CN/GY+PU;;;;EP23
Boot;Console Mast;PVC;BL;EP23B

Fix Plate;E-PORT

Connecting Plate;Side Cover

Fix Buckle Base;Nylon;GMO01

Fix Buckle Base;PVC;GMO0O1

Sleeve;Arm Rest;PVC;BL;EP23

Main Tube Protect Cover;SL/GY;;

Crank arm cover

Screw;Umbrella Cross Tapped;4x12L
Screw;SelfTapping;4x10L

Tinnamen Nut



Q53
Q54
RO8
RO9
R11
R16
R17
R40
R43

R44
R46
R48
S01
S09
S10
S13
S14
S18
S50
S51
S53
S54
T01
TO4
T07
T08
T10
T11
Vo4
via
Z01
202
Z03

005154-A
004865-00
004079-A3
004172-00
004192-00
004991-00
005367-00
004988-00

008916-B

008046-D
004967-AB
004961-A
012819-00
013663-CD
004892-00
004447-AB
005078-00
004481-00
004968-00
004933-00
007768-B
005102-00
009002-B
004084-00
004568-00
004926-00
004885-00
004884-00
006185-C
006415-A
004518-AD
004628-AC
020045-00

Washer;Flat;5.0X10.0X1.0T;Stainless
Screw;Self Tapping;4x10L

Ball Bearing;6006ZZ;30X55X13T;;TPI;;;
Drive Belt;Poly-V;480-J8

Drive Belt;Poly-V;430-J12
Key;Round;Dual-End;6X6X20L
C-Clip;External;S-30
Key;Round;Dual-End;6x6x14L
Nut;Hex;S45C;ZN;;

Ring;Center Tube;SS41\\ D/C, NO REPL: Part will show as orderable until stock

is depleted.
Nut;Hex;Flange;M16x1.5P;Carburizing
Nut;Hex;M30x1.5Px8T

Generator;210 CE EP MX/600SERIES400W;J
CONTROLLER SET(JE30) MATRIX BIKE
Nut;Hex;3/8-26UNCX4H

Screw;Hex Socket;Round;M5x0.8Px12L;Adher
Washer;Flat;5.3x10x1.0T;Black Zinc
Screw;Hex Socket;Round;M8x1.25Px45L
Nut;Hex;Flange;3/8-26UNF;Black Zinc
Nut;Nylon;1/4'-20UNC;BED

Fix Plate;Eye Bolt
Washer;Flat;1/4x15.0x1.0T;Black Zinc
Axle;ldler;;SS41;20x32.4L;;;;EP23

Ball Bearing

Screw;Plain Hex Socket;M8x1.25Px45L
Nut;Nylon;M8x1.25P

Nut;Hex;M10x1.5P

Nut;Hex;M8X1.25P
Label;Cover;;;;BL/RD;;CB32B
Sticker;Instruction;White Back Black Word
Screw;Hex Socket;Round;M10X1.5PX75L;(35L);HS;;;;
Screw;BH;5X15L;TC;PH;;BZN;;POT
Screw;Phillip;Sink;M5x0.8Px12L;;Zn-BL


https://www.gympart.com/itemdesc.aspx?ic=MX10181&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MX10959&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MXT10006&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

204
Z05
206
Z07
Z08
Z09
Z10
711
712

AC3
AR5
Cc27
not shown
RO1
R0O2
RO3
RO4
R45

AE4

AG1

AH1

AN1

B41

EO8

EO9

E10
E23

004366-AB
005229-00
004718-00
004859-00
004529-00
004941-00
009052-C
055204-A
005499-00

023639-71
014558-A
020404-00
018731-AD
008893-L
008983-C
003886-B
003882-F
008872-C

015457-AB

023632-ZR

0000093180

014231-BB

000512-D

023636-Z

004010-B

004011-B
022478-B

Screw;Phillip;BH;M5x0.8Px8L;
Washer;Wavy;20.5x29.0x1.5T;Nylon
Screw;Oval;Hex Socket;M8X1.25PX10L
Screw;Umbrella Hex Scoket;M8x1.25Px20L
Screw;Hex Socket;Round;M10x1.5Px40L
Nut;Nylon;M10x1.5P

Axle;Rod End Bearing;;SS41;16x20.6L;Anti
Screw;SelfTapping;4x10L

Insert Nail;1/8'X7.5L(4-1);

TV BRACKET SET W/CABLES MX-E5x(EP23B)SHARP NEW 13"(SILVER GRAY)
Semi-Assy;TM91EP23Transmission;US;EP23 EP36B-1US

SNUG NUT M33X2.0PX15T

CONSOLE CONTROL BOARD;H0075100 MX-U5 H006 S206

Axle, Transmission EP-23 RO1

AXLE PULLEY, S45C;EP23-R02

235POLY-V PULLEY EP23-R03A

Poly-V Pulley;253.5;PP+20% Fiber;EP23 FC20

RING AXLE;EP23-E5X-06

Pedal Set, Left;EP23 MX-E5(SILVER GRAY COLOR) - D/C, NO REPL Part will
show as orderable until stock is depleted

Handlebar Set;Right\\D/C, NO REPL: Part will show as orderable until stock is
depleted.

Lower Link Arm Set - D/C, NO REPL Part will show as orderable until stock is
depleted

Console Set;CB32B-1US CB32B-1US(MATRIX VX)H006 S206 MILE

Leveler

Roller Set - D/C, NO REPL Part will show as orderable until stock is depleted
Foot Pad;Right\\ D/C, NO REPL: Part will show as orderable until stock is
depleted.

Pedal;Left;ABS;BL;EP23 - D/C, NO REPL Part will show as orderable until stock
is depleted
Bushing;MS;34;EP23;Copper


https://www.gympart.com/itemdesc.aspx?ic=MXB1060&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

E33

FO1
GO7

HO7
H11
H11
not shown
P21
Qo6
Qo7
Q09

Q10
Q11

Q12

Q13

Q17

Q18

Q19

RO3

RO4

RO8
R41

020479-A

009513-K
015608-AC

009065-B
004911-00X
004911-00
014037-AA
002315-D
015601-AC
015602-AC
000296-F

000297-D
015603-AC

000295-F

000429-E

015617-AC

015618-AC

001408-E

023630-Z

023635-Z

004079-00
0000081306

Washer;Flat;10.2x22.0x2.0T;Chromed

stock is depleted.

Swivel Base;SL/GY;TWO COAT&PAIN

Bushing;;B;CU;;;;EP23B\\ D/C, NO REPL: Part will show as orderable until stock
is depleted.

Nut;Hex;M16X2.0PX7.0T;Zinc

Nut;Hex;M16x2.0Px7.0L;Zn PI

Overlay Set;CB32B G2 CB32B G2

Sensor Wire;Pulse Grip;L;700 (H6657R1-2+ 700 (H6657R1-2+110XF)\\ D/C, NO
REPL: Part will show as orderable until stock is depleted.

Console Mast Cap

Console Mast Cap

Cap;Link Arm;Outside;ABS;;BL;;EP23 - D/C, NO REPL Part will show as
orderable until stock is depleted

Cap;Link Arm;Inner;ABS;;BL;;EP23\\ \\ D/C, NO REPL: Part will show as
orderable until stock is depleted.

Painting;End Cap;CN/GY;;;;EP23

Cap;Link Arm;;PP;;BL;;EP23\\ D/C, NO REPL: Part will show as orderable until
stock is depleted.

Cover;Pedal;;ABS;;BL;;EP23\\ D/C, NO REPL: Part will show as orderable until
stock is depleted.

Stabilzer Cover;SL/GY;;Right;;EP23B\\ D/C, NO REPL: Part will show as
orderable until stock is depleted.

Stabilzer Cover;SL/GY;;Left;;EP23 - D/C, NO REPL Part will show as orderable
until stock is depleted

End Cap;Crank Disc;Round\\ D/C, NO REPL: Part will show as orderable until
stock is depleted.

Drive Axle Set\\ D/C, NO REPL: Part will show as orderable until stock is
depleted.

Pulley Axle Set\\ D/C, NO REPL: Part will show as orderable until stock is
depleted.

Ball Bearing;6006ZZ;30x55x13T

Crank shaft assembly



R41
R42

R42
S01
S13
S52
TO5
204

023630-Z
0000081306

023635-Z
0000089783
004447-00
004683-B
005114-00
004366-00

Drive Axle Set\\ D/C, NO REPL: Part will show as orderable until stock is
depleted.

Crank shaft assembly

Pulley Axle Set\\ D/C, NO REPL: Part will show as orderable until stock is
depleted.

Generator Set

Screw;Hex Socket;Round;M5x0.8Px12L;;Zn-B

Bolt;Eye Hook; 1/4-20UNCX70L

Washer;Flat;20x31.5x2.0T

Screw;Phillip;BH;M5x0.8Px8L;


https://www.gympart.com/itemdesc.aspx?ic=MXE1001&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

	E5x_G2_MEP23B
	E5x-G2_MEP23B
	Worksheet


